
SEW AGE WORKS 

JOURNAL

v o l .  x i y  M A R C H ,  1 9 4 2  n o .  2

S p e c i a l  F e a t u r e s

R e p o r t  o f  R e s e a r c h  C o m m i t t e e  

A  N e w  G r i t  C h a m b e r — C a m p  

O p e r a t i o n  a t  G a r y — M a t h e w s  

S m a l l  P u m p i n g  S t a t i o n s — O l e w i l e r  

D i s t i l l e r y  W a s t e s — W a l l a c h  a n d  W o l m a n

O F F I C I A L  P U B L I C A T I O N  O F  T H E

F E D E R A T I O N  O F  S E W A G E  W O R K S  A S S O C I A T I O N S



voluntary 
pay-roll

allotment power;
plan

helps workers pro
vide for the future;
helps store up to
morrow’s buying

helps defend Amer
ica today.

Business heads are adopting the Vol
[...]
sewage disposal practice in several important particulars:

(1) Arm y camp sewage is domestic in character, unaffected by industrial wastes. 
I t  is relatively strong and high in grease, as compared with municipal sewage. The per 
capita flow of sewage is generally less than in municipalities, provided reasonable 
disciplinary restrictions on the use of water are maintained.

(2) Most of the sewage treatment plants at arm y camps are for temporary use only; 
that is to say, they are predicated on the assumption that the camps will be in active 
existence for a period of five years. This has a bearing on the economic balance, as 
between installation costs and operating costs, and implies simple and temporary con
struction to the extent possible.

(3) Speed is an essential factor in the design and construction of sewage disposal 
works for army camps, whereas municipal installations are seldom of an emergency 
character and generally can be preceded by adequate prelim inary investigations.

Shortly after the initial program for the construction of army camps 
was under way, it became apparent that the various architect-engineers 
selected to design and supervise such camps had widely divergent ideas 
regarding what was necessary for the disposal of sewage. I t  also became 
apparent that there was considerable divergence in point of view among 
the State Departments of Health in the various states in which canton
ments were being built. To harmonize these divergent ideas, two firms of 
engineers, Metcalf and Eddy of Boston and Greeley and Hansen of Chi
cago, were employed, to act jointly, in reviewing policy with reference to 
sewage disposal and for the purpose of indicating in general terms the 
degree of treatment required at each camp. These engineers prepared a 
report for the office of the Quartermaster General, Construction Division, 
Engineering Branch. In this report was embodied: (1) A review of the 
special problems involved in disposal of sewage from army camps; (2) Best 
available estimates of sewage quantities and sewage characteristics, and 
(3) Recommendations for loadings for various sewage treatm ent devices 
likely to be used at army camps.

In developing this report, the engineers kept constantly in mind:
(1) Security to the public health.
(2) Sufficient treatment of sewage to prevent serious nuisance.
(3) Economy.
(4) Speed of design and construction.

There are several general types of camps as affecting the design of 
sewage disposal plants, namely:
(1 ) Those built in conjunction with permanent army posts.
(2) Those built in new locations.

* Presented at the Fourteenth Annual Meeting of the Central States Sewage Works AssnFort Wayne, Ind., Oct. 6, 1941.
294



Vol. 14, No. 2 SEWAGE DISPOSAL PROBLEMS 295

Sewage treatment plants for permanent posts are built on a permanent 
basis, as for municipalities. Sewage treatment works for temporary camps 
and cantonments are built as simply and cheaply as practicable. A 
special case arises where temporary camps and cantonments are built in 
conjunction with permanent posts, as at Fort Knox and Fort Riley. 
Where practicable, separate installations are desirable for the temporary 
camps and the permanent posts, as was done at Fort Riley. In some 
cases this is not practicable. If the permanent establishment is large as 
compared with the temporary establishment a single plant for both may 
be justifiable. This is the case at Fort Knox. A single plant was estab
lished for the entire post utilizing as much of an existing treatment works 
as practicable. Division of treatment devices into a suitable number of 
units will permit latitude in meeting wide variations in sewage flow repre
sented by the entire post and by the permanent post alone. Where the 
natural outlet for all sewage is in one place and where the temporary 
establishment is relatively large it may be desirable to build sewage treat
ment works in two sections—one built on a basis for economical permanent 
operation and the other on a basis for economical temporary operation.

Sizes of the camps, as measured by the number of troops, vary from 
1,500 to 60,000. The majority, however, range between 12,000 and
36,000 troops.

After a review of all of the available data on sewage quantities obtained 
during the war of 1917 and 1918, which data, incidentally, are meager, the 
consulting engineers estimated a water consumption of 100 gallons per 
capita per day and a sewage flow of 70 gallons per capita per day. It was 
realized, of course, that with uncontrolled use and waste of water both the 
water quantities and the sewage quantities might be greatly increased; but 
it was assumed that sufficient disciplinary control would be exercised to 
keep the water consumption and sewage flow quantities within these 
figures without sacrifice of convenience and cleanliness.

Because of the daily military routine which causes most of the popula
tion to be doing the same things at the same time, there will be rather 
violent fluctuations in sewage flow. To provide for this it was assumed 
that the flow for three or four hours might average double the average 
daily flow or at the rate of 140 gallons per capita per day. I t was further 
assumed that peak flows passing through treatment works would be at 
three times the average rate, or 210 gallons per capita per day.

As to the characteristics of the sewage, the meager records of the war 
of 1917 and 1918 gave little help. Such records as could be found sug
gested the following characteristics:

B.O.D. (5-day)....
Ether-soluble m atter

Suspended solids

Parts per
Million
.460
.290
.150

S e c u r i t y  t o  P u b l i c  H e a l t h

As indicated, the first consideration in connection with disposal of 
sewage at Army camps is security to public health. On this point there 
can be no compromise.



296 SEWAGE W O R K S  JOURNAL March, 1942

Public health is initially protected by the use of sanitary sewers only 
in all of the camps. Surface drainage is removed in ditches, through cul
verts and occasionally in relatively short covered drains. Thus there is 
no mixed sewage and storm water overflow whenever there is rainfall and 
therefore all sewage carrying infectious material may be passed through 
treatment works. While treatment works have by-passes, these are not 
to be used except during unusual emergencies. Duplicate units will al
ways permit some treatment both primary and secondary. Even when 
by-passing, the sewage may be heavily chlorinated.

Public health may be affected by any one or all of the following uses 
of the receiving body of water:

(1) For public water supplies.
(2) For bathing and boating.
(3) For maneuvers including fording, crossing in small or improvised

boats, bridge building, et cetera.

(1) P r o t e c t io n  o f  P u b l i c  W a t e r  S u p p l i e s .—There are no instances where 
it was impossible to find an outlet for sewage reasonably remote from water 
works intakes. In some instances, there are downstream intakes so far 
away that self-purification is adequate to avoid undue burden on water 
purification works. An additional factor of safety is afforded by chlorina
tion of the final effluent, which is required in all cases for other reasons 
than the protection of water supplies.

(2) B a t h i n g  a n d  B o a t i n g .—In but few cases was it necessary to dis
charge sewage from army camps in close proximity to places normally used 
by the public for bathing and boating. Where such recreational uses 
existed, chlorination of the final effluent was thought to be adequate to 
protect public health. In a few instances, a relatively high degree of 
B.O.D. reduction and clarification was sought to avoid any unsightliness.

(3) M a n e u v e r s .—A number of streams into which sewage effluents are 
discharged are within maneuver areas. In ordinary fording in mechanized 
equipment, in horse drawn vehicles, or on horseback, there is little danger 
of acquiring a communicable disease. Even fording by foot soldiers, if 
necessary, is not a serious danger. Perhaps the greatest danger is when 
men fall into the stream especially a deep stream. All reasonable require
ments for maneuvers may be met by an effluent tha t does not look bad, 
that does not smell bad, and which is also adequately chlorinated.

P r e v e n t i o n  o f  S e r i o u s  N u i s a n c e

The degree of treatment necessary to prevent serious nuisance may be 
and was subject to rather wide divergence of opinion. The word "serious” 
implies the permissibility of some nuisance. Generally speaking, it was 
assumed that some discoloration, some turbidity, and an occasional slight 
odor would not be serious. Cases varied, however. In some situations 
the effluent outfall was just above a much traveled bridge, a cluster of 
dwellings, or otherwise frequented places. In these situations more 
thought was given to the supression of odors and any visible evidence



Vol. 14, No. 2 SEWAGE DISPOSAL PROBLEMS 297

suggestive of sewage than would seem necessary where the receiving stream 
is remote from habitations and frequented areas.

Application of chlorine to the final effluent provides considerable lati
tude of control over nuisance, as well as being a safeguard to public health. 
Suitable chlorination of an effluent will retard putrefactive decomposition 
until the sewage effluent passes critical points, such as a much used bridge 
above mentioned. Decomposition may in many cases be retarded by 
chlorination, so that reaeration and dilution may take place more rapidly 
than the absorption of oxygen. Thus, a condition of non-odorous aerobic 
decomposition is maintained.

While the consulting engineers recognized that cases might occur which 
called for a high degree of treatment, stress was placed upon the minimum 
initial expenditure that would give acceptable results.

D e v i c e s  a n d  L o a d i n g s

As a result of the considerations outlined, the consulting engineers 
recommended that when the minimum average monthly flow in the re
ceiving body of water was 4 cu. ft. or more per second per thousand popu
lation contributing sewage in the general locality of the camp—screening, 
sedimentation and chlorination would suffice. For flows less than this in 
the receiving body of water, the consulting engineers recommended bio
logical treatment embodying standard-rate trickling filters, high-rate 
trickling filters, or activated sludge, as required by local conditions. High- 
rate trickling filters on account of lower costs, with final chlorination, were 
regarded as adequate, even where dilution was very small, or at times 
reduced to zero, unless there existed local conditions of a special nature 
demanding a higher degree of treatment.

A typical sewage treatment plant might include the following elements:
Bar screens—hand cleaned.
Measuring devices, with simple automatic recording instrument, such as 

a weir, Parshall flume, Palmer-Bowlus flume, but not a venturi 
meter.

Preliminary sedimentation tanks.
Biological treatment, using high-rate trickling filters with recirculation of 

effluent.
Final sedimentation tanks.
Chlorination equipment, with contact time in final sedimentation tanks, 

in separate contact tanks, in a lagoon or in an outfall sewer.
Sludge disposal structures, comprising digestion tanks (generally heated), 

sludge pumping station and sludge drying beds or sludge lagoons.

With minimum dilution during a driest month of 4 cu. ft., or more, per 
second per thousand population, the biological treatment and final sedi
mentation tanks would be omitted.

Loadings on the several devices were recommended, as follows:
P r i m a r y  S e d im e n t a t io n  T a n k s .—3 hours displacement on basis of aver

age flow. With effluent from high-rate filters recirculated to the inlet of



298 SEWAGE W O E K S  JOURNAL March, 1942

the primary sedimentation tanks, the volume of the tanks would be cor
respondingly increased. Where activated sludge was justified, the dis
placement period in the primary sedimentation tanks was reduced to
1.5 hours.

T r i c k l i n g  F i l t e r s .—Xot over 3,000 pounds of B.O.D. per acre-foot per 
day, or a population load of 35,000 per acre-foot. This is applicable to 
southern camps. For northern camps, a more conservative population 
loading of not over 30,000 per acre-foot was recommended.

For standard-rate trickling filters, where justified, a maximum popula
tion loading of 5,000 per acre-foot for southern camps and -1,000 per acre- 
foot for northern camps was recommended.

F i n a l  S e d im e n t a t io n  T a n k s .—A flow not to exceed 800 gal. persq. ft. 
per 24 hours, based on average flow, and not less than 2^  hours displace
ment period. With recirculation of effluent of final tanks to influent of 
high-rate filters, the capacity would be correspondingly enlarged.

S l u d g e  D i g e s t i o n  T a n k s .—2.0 to 3.0 cu. ft. per capita with heated tanks. 
For unheated tanks, 25 to 50 per cent was added to the capacity, using 
the larger figure for locations close to buildings. For plants using acti
vated sludge, these figures were increased by 50 per cent.

S l u d g e  D r y i n g .—For standard sand drainage beds, 0.5 to 1.0 sq. ft. 
per capita for dry southerly climates was used, and 1.0 to 1.5 sq. ft. per 
capita for humid northerly climates. In warm dry climates in favorable 
locations, lagoons were used with areas of 2.0 to 3.0 sq. ft. per capita.

A t t i t u d e  o f  S t a t e  D e p a r t m e n t s  o f  H e a l t h

Some engineers of State Departments of Health appear to have regarded 
the policy and plant loading outlined as too lenient . They felt that, having 
labored to educate the public to demand clean streams, adoption of lower 
standards of treatment on the part of the United States Government at 
army camps would undo much of the good work that had been accom
plished after years of educational effort in their respective states. They 
believed that the Federal Government should not act to tear down 
standards, but should act to build them up. The psychology that, methods 
of sewage treatment, practicable of application, are none too effective at 
best should, in their opinion, prevail.

The opposing attitude is, that cantonments, being of a temporary 
character, do not warrant elaborate treatment, and that any treatment 
which does not cause serious nuisance and which protects the public health 
is sufficient. It is also argued that, the country is facing the grim possi
bility of war, at which time not a dollar should be spent for superfluities, 
and that every dollar should count to a maximum degree in bringing about 
effective national defense.

E c o n o m y

Broadly speaking, it is better to incur large operating costs for tem
porary camps, than to spend great sums of money on initial installation.



Vol. 14, No. 2 SEWAGE DISPOSAL PROBLEMS 299

The liberal use of final chlorination, while somewhat costly in operation, 
makes it possible to get along with less biological treatment than might be 
required for permanent installations in municipalities. Not only may 
chlorine be used to retard decomposition, but it may be added in amounts 
that may result in some direct oxidation, where and when necessary.

The question of economy has already been touched on incidentally in 
discussing other objectives of sewage disposal from army camps. Three 
factors relating to economy may be stressed:

(1) I t is desired to expend the least money necessary during the exist
ence of the camps to protect the public health and otherwise obtain 
acceptable sewage disposal.

(2) A recognition of the fact that relatively high operating costs may 
be incurred for the short period during which the camps may be used, as 
a means of keeping down installation costs.

(3) Recognition of the fact that sewage disposal contributes but little 
to a successful defense effort.

With these criteria in view, the consulting engineers leaned toward 